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Lsobmg Bereagols (39 13 x 14 18 x 19 1A ) gsdemgos
Partition Block (39 cm x 14 cm x 19 cm ) Test
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Customer Data
Bodugdals HsmegBmds 2 Laggero Bodwdol Bmdqdo 03 390/140 /190
Quantity of samples 7 NS ~ Size of test samples , mm
.- 33Ol egagdo
..« Test Results -
bodmdols # nl 5
Sample
e eng 442024 442024
Test Day o .
608980l bEm30690s . oy
Sample age , day 28+ 28+
3decoob boba@derozmds , §0 J ‘
Duration of test , sec ’ 29. 31
Bodvdol bmBado , 89 N
Sample size , mm A/B 390/ 140 390/ 140
H 190 190
Bodwdol Gmbs , 3
Concrete weight , kg 12.000 12.300
dorgryeedomo Gembs , 3a/8°
Desity weight , k/m® 1156.74 1185.66
63930 sz0Mmgs , 36
Load of destruction , kN 261.05 282.35
Lod®haoa) 3mddzsty . R, 8330
Strength on compression , R , Mpa 478 5.17

oslsgghs demm3ols Ladumsare boddzosgs R = 4.78 3330

Conclusion Block average strength R =478 MPa
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CUSTOMER ! "oamaan” DATE : 4/4/2024
CUSTOMER i OOMAOGMEANS RAPOR NO 1 #1/4.4.2024
ADRESS 1 i m&byze , 8300 LEmznblsgonl 3. 6 STANDARD 3
ADRESS 2 g RESERVE 1 3
BLOCK TYPE ! boBnbMg demmzo 14 L3 RESERVE 2 H
2 RESERVE 3 s
T.no |WIDTH LENGTH HEIGHT WEIGHT DENSITY SAMPLE DATE  [TEST DATE SAMPLE DAY FORCE STRENGTH
mm mm mm gfcm3 t1 12 day kN N/mm2
1 140 390 190 12300 1185.66 2.3.2024 4.4.2024 28+ 282.35 5.17
2
3
4
5
6
AVARAGE
AVR.3DAY
AVR.7DAY
AVR.28DAY
kN Mpa
1200 22
960 17.6
720 13.2
480 8.8
D1
240 [~ 4.4
0 0
0 120 180 240 300

Controlererﬂ";\{'/'\’

Renat Begishev




